

Ravima Developers

GSTIN no.: 27AASFR5116L1ZN

State: Maharashtra State Code: 27

RA Bill No.: 1

Highrise

Name of Project : THE WORK CLUB

Name of Contractor : CSRL -STRUCTWEL LAB PUNE PRIVATE LIMITED

Executed By : CSRL -STRUCTWEL LAB PUNE PRIVATE LIMITED

Work Order No. : 14

Voucher No. :

Date of Bill : 20.11.2019

GSTIN No.:

State: Maharashtra State Code: 27

Item No.	Description	Unit and pay, schedule stage	WO Quantity	WO Rate	Quantity			Amount (in Rs.)			% Progress
					Previous	This Bill	Cumulative	Previous	This Bill	Cumulative	
1	QA/QC STEEL & CONCRETE TEST FOR OCTOBER CON. CUBE TEST IN LAB. SAC	Nos	22.00	65.00		7.00	7.00	0.00	455.00	455.00	31.82
A TOTAL AMOUNT OF WORK DONE								0.00	455.00	455.00	
B ADJUST FOR BASIC MATERIAL RATE VARIATION (+)									0.00		
C ADJUST FOR BASIC MATERIAL CONSTANT VARIATION (+)									0.00		
D ADJUST CREDITS (-)											
E ADJUST DEBITS (-)											
Previous Amount					Current Amount:			Cumulative Amount			
F TAXES (+)											
VAT									0.00		
SERVICE TAX									0.00		
GST											
GST Details									81.90		

BBP
04/12/2019

04/12/2019

Page 1 of 2

Total GST For Provider		Total GST For Receiver		Total GST	
Total CGST	0.00	Total CGST	0.00	Total CGST	0.00
Total SGST	0.00	Total SGST	0.00	Total SGST	0.00
Total IGST	0.00	Total IGST	0.00	Total IGST	0.00
Total		0.00		0.00	
G ADVANCE RECOVERY (-)					
Uptodate Advance Amount:		Uptodate Advance Recovery:		Balance Amount:	
H OTHERS (+)					0.00
I RETENTION (-)					0.00
J TOTAL AMOUNT					537.00
K T.D.S AMOUNT					0.00
J WCT TDS AMOUNT					0.00
L AMOUNT PAYABLE					537.00
Wo Total Amt		Total RAbill Amt		Total Ret Amt	
0.00		455.00		0.00	
Prepared By Manager - Billing GM- Operations Manager - Accounts President Director					
Ref 04/12/2019 Bill Generated					



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Laboratory: "PROGRESS HOUSE", 54, Mumbai - Pune Road, Shivajinagar, Pune - 411 005.

Tel.: +91-20-25541721 Customer Support : 9226962916 / 17

E-mail: lab@csrlstructwel.com website : www.csrlstructwel.com

CIN : U73100PN2004PTC019875 GST No. : 27AACCC5060D2Z1

"Intelligence With Integrity"



TAX-INVOICE

Invoice No. PIM1920-00202		Invoice Date : 20/11/2019		
Name of Customer : RAVIMA DEVELOPER		Project/Site Address : Finolex Chowk Morwadi Pimpri		
Billing Address : Jewel Square, Office No. 108, First Floor, Pune, , Koregaon Park Pune		Customer's GSTIN : 27AASFR5116L1ZN		
State - Maharashtra				
State Code - 27				
Contractor Name :		Consultant Name :		
Customer's Reference : Ltr.Dt.26/10/19		Inward No. : PIM0020519		
	Name of Material/Test Name	Rate(Rs.)	Qty Rec	Amount(Rs.)
1	Concrete Cube Compressive Strength	65.00	7	455.00
Sub Total in Rs				455.00
Discount Amount in Rs				0.00
Taxable Amount in Rs				455.00
SGST (9.00 %)				40.95
CGST (9.00 %)				40.95
Total Payable Amount(Rs.)				537.00
(INR Five Hundred Thirty Seven Rupees Only)				

Authorised Signatory	Prepared By	GSTIN / UIN - 27AACCC5060D2Z1
		SAC Code- 998346
For CSRL Structwel KARANGALE	ABHIMANYU	Service Description - TECHNICAL TESTING AND ANALYSIS SERVICES
		INCOME TAX PAN NO - AACCC5060D

Bill Recd. at
Site



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

- i) Description
- ii) Quantity
- iii) Date of receipt
- iv) Date of Inward
- v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00471

19/11/19 / URL-TC725819100001063F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)



CERTIFICATE NO.: TC - 7258

TEST RESULT

* Date of Casting : 25/10/19

Date of Testing : 01/11/19

* Grade of Concrete/Mix

M-40

* Type of Cement/Brand

OPC

Standard dimension size (mm)

150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N mm ²)	(kg. cm ²)
1.	T1/1	7	8.737	150.0	150.0	150.0	616.8	27.41	279.44
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
- This test report may not be reproduced in part, without the permission of this laboratory.
- Any correction invalidates this test report.
- *-- Data provided by customer.
- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE/06	
Rev. No. 01	Rev. Date 25/09/18

Durjyodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

*** END OF REPORT ***



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

i) Description

ii) Quantity

iii) Date of receipt

iv) Date of Inward

v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00472

19/11/19 / URL-TC725819100001064F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19



CERTIFICATE NO.: TC - 7258

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)

TEST RESULT

* Date of Casting : 25/10/19

Date of Testing : 01/11/19

* Grade of Concrete/Mix : M-40

* Type of Cement/Brand : OPC

Standard dimension size (mm)

150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N/mm ²)	(kg./cm ²)
1.	T2/1	7	8.676	150.0	150.0	150.0	621.6	27.63	281.62
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

--This test report refers only to the sample submitted for testing.

--This test report is valid at the time of and under the conditions specified herein.

--This test report may not be reproduced in part, without the permission of this laboratory.

--Any correction invalidates this test report.

*-- Data provided by customer.

-- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE/06	
Rev No 01	Rev Date 25/09/18

Durjodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

**** END OF REPORT ****



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

- i) Description
- ii) Quantity
- iii) Date of receipt
- iv) Date of Inward
- v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00473

19/11/19 / URL-TC725819100001065F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19



CERTIFICATE NO.: TC - 7258

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)

TEST RESULT

* Date of Casting : 25/10/19

Date of Testing : 01/11/19

* Grade of Concrete/Mix : M-40

* Type of Cement/Brand : OPC

Standard dimension size (mm)

150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N/mm ²)	(kg./cm ²)
1.	T3/1	7	8.718	150.0	150.0	150.0	645.1	28.67	292.26
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
- This test report may not be reproduced in part, without the permission of this laboratory.
- Any correction invalidates this test report.
- *-- Data provided by customer.
- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE/06	
Rev. No 01	Rev. Date 25/09/18

Dutjyodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

**** END OF REPORT ****



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

- i) Description
- ii) Quantity
- iii) Date of receipt
- iv) Date of Inward
- v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00474

19/11/19 / URL-TC725819100001066F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19



CERTIFICATE NO.: TC - 7258

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)

TEST RESULT

* Date of Casting : 25/10/19
Date of Testing : 01/11/19

* Grade of Concrete/Mix : M-40
* Type of Cement/Brand : OPC
Standard dimension size (mm) : 150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N/mm ²)	(kg./cm ²)
1.	T4/1	7	8.706	150.0	150.0	150.0	543.6	24.16	246.28
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
- This test report may not be reproduced in part, without the permission of this laboratory.
- Any correction invalidates this test report.
- *-- Data provided by customer.
- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE/06	
Rev. No. 01	Rev. Date 25/09/18

Durjyodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

**** END OF REPORT ****



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

i) Description

ii) Quantity

iii) Date of receipt

iv) Date of Inward

v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00475

19/11/19 / URL-TC725819100001067F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19



CERTIFICATE NO.: TC - 7258

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)



TEST RESULT

* Date of Casting : 25/10/19

Date of Testing : 01/11/19

* Grade of Concrete/Mix

M-40

* Type of Cement/Brand

OPC

Standard dimension size (mm)

150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N mm ²)	(kg. cm ²)
1.	T5/1	7	8.909	150.0	150.0	150.0	452.7	20.12	205.10
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

--This test report refers only to the sample submitted for testing.

--This test report is valid at the time of and under the conditions specified herein.

--This test report may not be reproduced in part, without the permission of this laboratory.

--Any correction invalidates this test report.

*-- Data provided by customer.

-- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE/06	
Rev. No. 01	Rev. Date 25/09/18

Durjyodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

*** END OF REPORT ***



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

i) Description

ii) Quantity

iii) Date of receipt

iv) Date of Inward

v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00476

19/11/19 / URL-TC725819100001068F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19



CERTIFICATE NO.: TC - 7258

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)



TEST RESULT

* Date of Casting : 25/10/19

Date of Testing : 01/11/19

* Grade of Concrete/Mix : M-40

* Type of Cement/Brand : OPC

Standard dimension size (mm)

150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N mm ²)	(kg. cm ²)
1.	T6/1	7	8.695	150.0	150.0	150.0	515.3	22.90	233.46
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

--This test report refers only to the sample submitted for testing.

--This test report is valid at the time of and under the conditions specified herein.

--This test report may not be reproduced in part, without the permission of this laboratory.

--Any correction invalidates this test report.

*-- Data provided by customer.

-- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE/06	
Rev. No. 01	Rev. Date 25/09/18

Durjyodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

**** END OF REPORT ****



CSRL - STRUCTWEL LAB (PUNE) PRIVATE LIMITED

CONSTRUCTION MATERIAL TESTING, NDT & GEOTECH SERVICES

Unit No.5, Waghere Empire, Yamuna Waghere Park, Morwadi, Pimpri, Pune - 411 018

Telefax : 27469007, Customer Support : 9822324599

Corporate Identity Number : U73100PN2004PTC019875



TEST REPORT

TEST REPORT NO. & DATE

1. Name & Address of Customer

2. Project / Site

3. Customer's Reference

4. Sample

- i) Description
- ii) Quantity
- iii) Date of receipt
- iv) Date of Inward
- v) Condition

5. Test method followed, if any

CSRL-STRUCTWEL/Pim0020519/PIM-L2-187/00477

19/11/19 / URL-TC725819100001069F

RAVIMA DEVELOPER

Jewel Square, Office No. 108, First Floor, Pune,

Koregaon Park, Pune

Finolex Chowk Morwadi

Pimpri

Ltr.Dt.26/10/19

Concrete Cubes

1 Nos.

26/10/19

19/11/19

Acceptable

IS : 516-1959 (RA 2013), IS : 456-2000 (RA 2016)



CERTIFICATE NO.: TC - 7258

TEST RESULT

* Date of Casting : 25/10/19

Date of Testing : 01/11/19

* Grade of Concrete/Mix

* Type of Cement/Brand

Standard dimension size (mm)

M-40

OPC

150 x 150 x 150

Sr. No.	* Cube ID. Mark	Cube Age (Days)	Cube Weight (kg.)	Actual Cube Size (mm)			Compressive Load(kN)	Compressive Strength	
				Length	Breadth	Height		(N/mm ²)	(kg./cm ²)
1.	T7/1	7	8.832	150.0	150.0	150.0	510.2	22.68	231.15
--	--	--	--	--	--	--	--	--	--
--	--	--	--	--	--	--	--	--	--

NOTE :

- This test report refers only to the sample submitted for testing.
- This test report is valid at the time of and under the conditions specified herein.
- This test report may not be reproduced in part, without the permission of this laboratory.
- Any correction invalidates this test report.
- *-- Data provided by customer.
- 1 kg/cm² = 0.0981 N/mm².

CSRL-STRUCTWEL/IV/TR/CUBE-06	
Rev. No. 01	Rev. Date 25/09/18

Durjyodhan G. Panadi
Authorised Signatory

PAGE 1 OF 1

**** END OF REPORT ****

Ravima Developers

Finaolex Chowk Morwadi, Next to Supreme
Restaurant
27AASFR5116L1ZN Maharashtra

MORWADI CHOWK ,PIMPRI,PUNE

Work Order

TO,

CSRL -STRUCTWEL LAB PUNE PRIVATE LIMITED

PROGRESS HOUSE 54 MUMBAI PUNE ROAD SHIVAJI
NAGAR , PUNE - 411005 PH No- , Contact Person- MR
ABHIMANYU , Contact No - 9689904746

Work Order No. 14

WO Date: 01/10/2019

Kind Attn. : MR ABHIMANYU

GSTIN no.:

PAN No : AACCC5060D

Sr.No.	Item Description	Quantity	Unit	Rate Rs.	Amount
1	QA /QC STEEL&CONCRETE TEST FOR OCTOBER TMT STEEL TESTING WORK 3 BAR SET (EACH DIA.)	14.00	Set	1000.00	14000.00
2	QA /QC STEEL&CONCRETE TEST FOR OCTOBER CON. CUBE TEST IN LAB.	22.00	Nos	65.00	1430.00

Contract Amount (A) 15430.00

Total GST (B) 2777.40

Total (A + B) 18207.40

RUPEES EIGHTEEN THOUSAND TWO HUNDRED SEVEN ONLY.

GENERAL TERMS & CONDITIONS :-

- All material should be get approved from Project In Charge before application
- Measurement of actual work done shall be taken time to time jointly by company's engg & contractor & shall be record the same in measurement sheet Whatever be the difference in qty of work order & actual work done shall be paid / recover after successful completion of entire work of bldg
- You will keep your Engineer at site & joint measurement will be recorded in measurement book
- You will clean the site after completion of work If not cleaning charges will be debited to you
- Follow all the safety precautions at site & government regulation like labour insurance, minimum wages, child labour & any type of accident in your scope
- You will maintain all the required tools & tackles with proper mechanical staff
- Employer will provide water & electricity at site
- The employer will not be responsible for any power cut at site
- You will maintain a progress bar chart & present an activity schedule to the employer before starting the work
- You will submit a proper gurantee card for the work carried out
- All the work will be carried out as per the direction of structural consultant Any rework will be carried out at your cost
- You will submit running bills by fortnightly
- You will maintain house keeping during the work
- Contractor will remain responsible for any accidents during executions and transeports and travelling
- All work shall be carried out upto the full satisfaction of Project In charge

PAYMENT TERMS & CONDITIONS :-

- Bill will be accepted for completed work only as per mentioned in payment schedule.
- Deduction for Retention Amount as applicable
- Deduction for TDS & other taxes as applicable.